		Fall Protection.	Precision Engine	eered.	
Declaration #	A0516	039	Decla	aration Date	5.23.16
Tested Item #	7444	S	ingle-use Ro	of Peak And	chor
Alexander A		declares that the pr ments of the follow OSHA 19	ving performan		-
Cor	the require	ments of the follow	ving performan 26.502	nce standard(s):
Cor	the requires	ments of the follow OSHA 19 ssment Method in ac	26.502 cordance with A X Tech Lab Scope of	ANSI/ISEA 125- Level 3	s):
Cor L L Level 1: Fall Outside the	the requires	ments of the follow OSHA 19 ssment Method in ac Level 2 Level 2: Fall Within the	26.502 cordance with A X Tech Lab Scope of	ANSI/ISEA 125- Level 3	s): 2014 pendent 3rd Party La credited to
Level 1: Fall Outside the ISO/IEC Standard	the requires	ments of the follow OSHA 19 ssment Method in ac Level 2 Level 2: Fall Within the ISO/IEC Standard	26.502 cordance with A X Tech Lab Scope of	ANSI/ISEA 125- Level 3	s): 2014 pendent 3rd Party La credited to

FallTech Testing Laboratory



2

1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report Number	PC-0891	Date	5/23/2016	Rev		Rev Date	
Report Prepared For FallTech							
Initiated By	Dan Redden Test Specification			OSHA 1926.502			
Base Part #	7444 Description			Temporary Single-use Roof Anchor			
Proposed Part #	N/A	Built By Whom		Production		BOM No	
Test Request #	PC-0891	Date Received		4/15/2016	Date	e Complete	5/23/2016
Test Operator	Jay Sponholz Test Operator Yesbet Sierra						
Material/Sample Identification							
Sample ID	Description						
1	Temporary Single-use Roof Anchor						

Temporary Single-use Roof Anchor



This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). *FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.*

FallTech Testing Laboratory



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report Number	PC-0891	Date	5/23/2016	Rev		Rev Date	
Report Prepared For FallTech							
Initiated By	Dan Redden Test Specification			OSHA 1926.502			
Base Part #	7444 Description			Temporary Single-use Roof Anchor			
Proposed Part #	N/A	Built By Whom		Production		BOM No	
Test Request #	PC-0891	Date Received		4/15/2016 Date		e Complete	5/23/2016
Test Summary							
Test Specification	Test Criteria		Test Result		Pass/Fail		
OSHA 1926.502	Dynamic Strength	<u>></u> 360	00 Lbf	3480.9 Lbf		Pass	
OSHA	Static Strength	<u>></u> 3600 Lbf		3698.7 Lbf		Pass	
1926.502	Hold	<u>></u> 1 N	linute	1 Mi	inute Pa		ass

Conclusion

FallTech P/N 7444 Temporary Single-use Roof Anchor meets the requirements of OSHA 1926.502

Report Signatories and Approval						
Lab Quality Manager	Jay Sponholz	Date	5/23/2016			
Witnessed by	Not Required	Date	N/R			

